FRAME ASSEMBLY (1)

F=]

© @




FRAME ASSEMBLY

S/N PART NO. DESCRIPTION QUANTITY
1 540300-022 gooo REAR SHOCK ABSORBER 1
2 309100-001 GUARD 1
3 511000-428 aoooog FRAME ASSY 1
4 906104-050 HEXANGULAR BOLT M10M10x1.25x115 2
5 507100-017 F/L SWING ARM 1
6 904216-005 FRAME PLUG 2
7 906104-015 HEXANGULAR BOLT M8>M8x16 2
8 510300-045 gooo FRONT SHOCK ABSORBER 2
9 906162-002 LOCK NUT, HEXHEXMIGULARANGE M10M10x<1.25 6
10 906104-041 HEXANGULAR BOLT M10M10x1.25x45 6
11 536001-002 SUPPORT FOOTEST 1
12 507200-017 F/R SWING ARM 1
13 809006-003 SUPPORT BODY COVER 1




ENGINE&WIRING ASSEMBLY (2)




ENGINE &WIRING ASSEMBLY

S/N PART NO. DESCRIPTION QUANTITY
1 307000-235 MAIN CABLE COMP 1
2 171000-052 ooo AIR FILTER 1
3 906103-002 BOLT M6 X 25 2
4 161000-014 0pogo CARBURETOR ASSY 1
5 100005-003 oooooo PLUMBAG 0 CUSHION 1
6 100013-001 0pogo PLASTIC GASKET, LNLET TUPE 1
7 100014-001 gooono RING, INLET TUPE 1
8 100004-002 ooo INLET TUBE 1
9 906103-003 BOLT M6 X 20 2
10 162002-028 WATER TUBE (6 4*(1) 8*180mm 1
11 162002-043 WATER TUBE (6 4*(1) 8*130mm 1
12 162002-091 WATER TUBE (b 4*(1) 8*220mm 1
13 162002-023 WATER TUBE d) 9*(b 13*230-30mm 1
14 162002-048 WATER TUBE (1) 9*(1) 13*230-30mm 1
15 162004-015 oooooo LEADING PIPE, INLET 1
16 110000-301 MOTOR ASSY 1
17 906104-005 HEXANGULAR BOLT M6 X 12 2
18 906201-004 STEEL WIRE NIP 4'7 6
19 906201-002 STEEL WIRE NIP .12 10
20 162002-065 WATER TUBE 4' 9*. 15*(40+100°'50)mm 1
21 162200-002 oooono SEPARATOR, OIL AND AIR 1
22 162002-037 WATER TUBE 4'9*. 15*340mm 1
23 162001-034 HIGH TEMPERATURE MEd) 9*(6 15*115+45mm 1
24 162006-001 0pogo SECOND-TIMED INLET 1
25 301000-002 oooono STARTING RELAY 1
26 906103-015 BOLT M6 X 16 2
27 304000-008 oood IGNITION COIL 1
28 305000-006 ooo CDI 1
29 302000-005 oooono REGULATOR 1
30 906103-015 BOLT M6 X 16 2
31 303100-009 oon BATTERY ASSY 1
32 GB6187-86 NUT M10 2
33 902001-006 HEXANGULAR AXLE MI0*1.25*155 2
34 231000-005 oo CHAIN 1
35 181000-185 oon MUFFLER ASSY 1
36 906104-015 HEXANGULAR BOLT M8 X 16 1
37 906104-007 HEXANGULAR BOLT M6 X 20 2




®

@$@®® i3

:

COVERING PARTS ASSEMBLY (3)




COVERING FARTS ASSEMBLY

S/N PART NO. DESCRIPTION QUANTITY
1 701000-849 oo SEAT CUSHION 1
2 306400-003 REAR REFLECTOR 2
3 332000-008 oood REAR LAMP ASSY 1
4 906104-016 HEXANGULAR BOLT titi x 20 6
5 906170-001 SCREW M5*16 4
6 906150-002 WASHER BIG cb 5 4
7 904229-001 PAD d) 5 4
8 531100-017 oood LEFT FOOTREST PEDAL 1
9 906170-002 SCREW M6*16 8
10 906150-004 WASHER BIG d) 6 10
11 904229-001 PAD d) 6 10
12 809700-008 oo COVER BODY 1
13 360100-008 gooono IGNITION SWITCH LOCK 1
14 906170-003 SCREW M6*20 4
15 906161-006 NUT, HEXANGULAR FLANGE M6 2
16 906176-008 SCREW 3. 5*16 2
17 903200-001 TOOLS 1
18 532100-017 ooood RIGHT FOOTREST PEDAL 1
19 802000-005 oood FUEL SWITCH 1
20 801000-026 oood FUEL TANK ASSY 1
21 906104-009 HEXANGULAR BOLT M6 X 30 2
22 331000-015 0pogo HEAD LIGHT ASSY 1
23 361300-008 ooo CAP, FUEL TANK 1
24 710100-001 MAST 1




REAR WHEEL ASSEMBLY (4)




REAR WHEEL ASSEMBLY

S/N PART NO. DESCRIPTION QUANTITY
1 408000-002 oono REAR TYRE 2
2 523100-001 oood REAR ARM ASSEMBLY 1
3 523200-005 CHAIN ADJUSTOR 1
4 906104-005 HEXANGULAR BOLT M6X12 14
5 400300-001 AIR CHAIN MOUTH 2
6 904206-001 DUSTPROOF RUBBER BOOT 2
7 906162-002 oood LOCK NUT, HEXANGULAR FLANGE MIOX1.25 8
8 405100-005 oo SPROCKET WHEEL 1
9 243000-003 oood REAR AXLE ASSY 1
10 442001-002 oood REAR BRAKE DISC 1
11 405000-008 oon REAR TYRE HUB 2




B O aGnE
r © I T eoQ ¥

o
®

i@@@ 0

FRONT WHEEL ASSEMBLY (5)




FRONT WHEEL ASSEMBLY

S/N PART NO. DESCRIPTION QUANTITY
1 400300-001 AIR CHAIN MOUTH 2
2 404000-002 ooo FRONT TYRE 2
3 906171-004 PIN COTTER 2.5)<30 2
4 904229-001 PLAT WASHER 2
5 906162-004 ooM14 NUT M14 2
6 505000-077 Ooooooon  |LEFT STEERING PARTS 1
7 430500-002 000000000 |[STEERING TIED-ROD COMP 1
8 904229-001 PLAT WASHER 4
9 906130-004 SPRING WASHER 10 4
10 906162-002 NUT M10 4
11 906171-002 PIN COTTER 2:<20 4
12 430500-002 0000ooDoog  [STEERING TIED-ROD COMP 1
13 505000-077 00000000  |RIGHT STEERING PARTS 1
14 426000-007 0oooooon  |[FRONT HUB COVER 1
15 906161-003 NUT M10 NUT M10 8
LEFT
16 423100-024 BRAKE,FRONT LEFT BRAKE,FRONT 1
17 423100-024 0ooodoon  |RIGHT BRAKE, FRONT 1
18 425000-007 00000000 |FRONT-LEFT BRAKE 1
19 401000-065 ooo FRONT TYRE HUB 2
20 505000-077 CROSS JOINT COVER 4
21 904206-006 DUSTPROOF RUBBER BOOT 2




® @ ® ® & O @ &9 @ &

@{Qib oAbtz |

o OO

FRONT FORK ASSEMBLY (6)




FRONT FORK ASSY

SIN PART NO. DESCRIPTION QUANTITY
1 442000-003 00000 REAR DISC BRAKE ASSY 1
2 371100-009 00000 LEFT HANDLEBAR SWITCH 1
3 600001-011 0oo HANDLE BAR 1
4 904303-002 0oo LEFT LEVER 2
5 503306-001 WIRE CLIP OF STEERING STEM 1
6 503301-005 STEERING ROD CLIP 2
7 503309-002 GASKET, HANDLE BAR CLIP 2
8 503002-002 STEERING STEM CLIP WASHER 1
9 902005-003 BUSH, STEERING STEM oh 13 X (1)9 X 39 1
10 906101-002 BOLT M8 X 50 2
11 906104-044 HEXANGULAR BOLT M8X60 4
12 503001-003 CLIP, HANDLE BAR 2
13 503200-002 HELEE,HANDLE UNDER 2
14 600002-002 BUSH HANDLE BAR PROTECT 1
15 372200-001 0oooo RIGHT HANDLE COMP 1
16 503300-023 0oo STEERING STEM 1
17 605100-002 000000  [FRONT BRAKE CABLE (L) 1
18 605200-002 000000  |FRONT BRAKE CABLE (R) 1
19 607000-009 0oo CABLE, THROTTLE 1
20 503308-002 COPPER SHEATHING 1
21 906152-005 WASHER(1)10 1
22 906108-002 0000 CONE SLOT OF OPEN NUT MODEL M10 1
23 906171-003 PIN CUTTER 2*30 1







REAR AXLE ASSY

S/N PART NO. DESCRIPTION QUANTITY
1 243000-002 REAR AXLE ASSY 1
2 243028-003 SLOTTED NUT M12 2
3 906150-020 WASHER 2
4 243040-002 DUST-PROOF COVER 18X45 2
5 243010-018 oono CONNECTOR PLATE 2
6 243033-001 BUSH 28X30X13 2
7 240001-007 OIL SEAL 30x42x7 2
8 243011-007 BEARING GB6905Z 2
9 243018-002 REAR SEAT 1
10 243012-013 ooo REAR WHEEL AXLE 1
11 243022-005 LOCKED NUT M22x1.5 4
12 405101-004 SPROCKET WHEEL SET 2




